



TEST REPORT

REPORT NO. : B70051330
DATE : Jul.01,2013
PAGE : 1 of 3

YCH Ind., Corp.
No. 51, Lane 40, Beitang Rd., Homei Township, Changhua County 508, Taiwan
ATTN: ERIC YEH

TEST(S) CONDUCTED:

- (1) TOTAL LEAD CONTENT TEST IN ACCESSIBLE SUBSTRATE ACCORDING TO CPSIA
CPSC-CH-E1001-08.3 & CPSC-CH-E1002-08.3
- (2) TOTAL PHTHALATE TEST ACCORDING TO CPSIA & CALIFORNIA ASSEMBLY BILL 1108 & CALIFORNIA
PROPOSITION 65(DNHP)
CPSC-CH-C1001-09.3

CONCLUSION OF TEST RESULTS:

TEST ITEM	CONCLUSION
TOTAL LEAD CONTENT IN ACCESSIBLE SUBSTRATE ACCORDING TO CPSIA	PASS
TOTAL PHTHALATE TEST ACCORDING TO CPSIA & CALIFORNIA ASSEMBLY BILL 1108 & CALIFORNIA PROPOSITION 65(DNHP)	PASS

REMARK:

(1) THE RESULT RELATES ONLY TO THE ITEMS TESTED.

For and on behalf of
UL VS Shanghai Limited

Kuki Zhu - VS Assistant Engineering Manager
(Engineering Team)

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL VS Shanghai Limited ("UL VS")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL VS's name is permitted except by UL VS's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL VS's random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

优力胜邦质量检测(上海)有限公司
UL VS Shanghai Limited
4/F Annex, Dragon Pearl Plaza
2123 Pudong Avenue
Shanghai 200135, P.R. China
T: +(8621) 6855 6806 / F: +(8621) 6855 6812 / w:ul.com/consumer-products



TEST REPORT

REPORT NO. : B70051330
DATE : Jul.01,2013
PAGE : 2 of 3

SAMPLE DESCRIPTION PROVIDED BY CLIENTS:

SAMPLE DESCRIPTION : SWING CHAIN
COUNTRY OF ORIGIN : CHINA
ORDER / STYLE / ITEM NO. : SC1201(PINK)

SAMPLE DESCRIPTION ASSIGNED BY LABORATORY:

DATE RECEIVED : JUN 24, 2013 (AM)
DATE TESTED : JUN 24-JUN 28, 2013
NUMBER OF SAMPLE: 2 PCS

<u>SAMPLE</u>	<u>COLOR</u>	<u>DESCRIPTION</u>
(001)	PINK	PLASTIC(FORM)
(002)	SILVERY	METAL(CHAIN)

PRODUCT PHOTO:



This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL VS Shanghai Limited ("UL VS")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL VS's name is permitted except by UL VS's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL VS's random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

优力胜邦质量检测(上海)有限公司
UL VS Shanghai Limited
4/F Annex, Dragon Pearl Plaza
2123 Pudong Avenue
Shanghai 200135, P.R. China
T: +(8621) 6855 6806 / F: +(8621) 6855 6812 / w:ul.com/consumer-products



TEST REPORT

REPORT NO. : B70051330
DATE : Jul.01,2013
PAGE : 3 of 3

TEST RESULT(S) & METHOD(S):

1. TOTAL LEAD CONTENT TEST IN ACCESSIBLE SUBSTRATE ACCORDING TO CPSIA CPSC-CH-E1001-08.3 & CPSC-CH-E1002-08.3 (DETECTION LIMIT: 20.0 mg/kg)

RESULTS :

	<u>SAMPLE (001)</u>	<u>SAMPLE (002)</u>	<u>CLIENT'S REQUIREMENT</u>
TOTAL LEAD	N.D.	N.D.	100

ALL CONCENTRATIONS EXPRESSED IN mg/kg
"N.D" MEANS "NOT DETECTED"

2. TOTAL PHTHALATE TEST ACCORDING TO CPSIA & CALIFORNIA ASSEMBLY BILL 1108& CALIFORNIA PROPOSITION 65(DNHP)

TEST METHOD : CPSC-CH-C1001-09.3

REQUIREMENT : DEHP, DBP & BBP INDIVIDUAL CONTENT SHALL NOT BE MORE THAN 0.1% BY WEIGHT IN TOYS AND CHILD CARE ARTICLE.

DINP, DIDP & DNOP INDIVIDUAL CONTENT SHALL NOT BE MORE THAN 0.1% BY WEIGHT IN TOYS THAT CAN BE PLACED IN A CHILD'S MOUTH OR CHILD CARE ARTICLE

DNHP CONTENT SHALL NOT BE MORE THAN 0.1% BY WEIGHT IN TOYS AND CHILD CARE ARTICLE.

RESULTS :

PLASTICISERS	SAMPLE (001)
DBP	N.D.
BBP	N.D.
DEHP	N.D.
DNHP	N.D.
DINP	N.D.
DNOP	N.D.
DIDP	N.D.

REMARKS:

- "N.D." MEANS "NOT DETECTED"
- DETECTION LIMIT FOR DBP/ BBP/ DEHP/ DNOP/DNHP = 0.01%
- DETECTION LIMIT FOR DINP/ DIDP = 0.02%

***** End of Report *****

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL VS Shanghai Limited ("UL VS")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL VS's name is permitted except by UL VS's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL VS's random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

